

**Coolant Corrosion Test, D1384**LAB CODE: 600463AFACLIENT CODE: MANIDA G5REPORT PRINTED: 11/7/2016ALT. CODE: N/AGRADE: N/AAR CODE: QC60293AREF NO.: N/AREQUESTER: KAZEMI, MDATA COMPLETED: 20161103CONDUCTED FOR: Rahmani Consulting C  
Messerschmidtgasse 2/2/1  
1180 Vienna - AustriaSPONID: N/A

<u>SPECIMEN NO.</u>	<u>Weight Change, mg</u>	<u>BRASS</u>	<u>CAST AL</u>	<u>CAST FE</u>	<u>COPPER</u>	<u>SOLDER</u>	<u>STEEL</u>
SPEC 1	WEIGHT CHANGE	2	0	-2	-1	1	-1
SPEC 2	WEIGHT CHANGE	0	0	-2	0	1	0
SPEC 3	WEIGHT CHANGE	0	0	-2	0	1	-1
Average Weight Change, mg		1	0	0	0	0	0

**REMARKS:**

In my opinion, the testing on this report was conducted in a valid manner according to the test method listed.

Test results only apply to sample(s) provided.

---

 Joe Franklin  
 Manager, Analytical Testing